N N I S P I IS A IS IS PRI IS PN IS PSP

THAILAND



No.3 : XO—4A11E8
SUKHOTHAI WATER TREATMENT PLANT

=Y N =E 7R IKAULIR DYFE
- FEE%EES] : 13,920 m¥/H - SURABE
- Ak A 11,723 A WSCREPE : 24~48 iR

- FIKE

SEEH]  : PAC (#93K)

HER 18R (RAR)

- SEFERAHEIDIES. FEREE
- FEHETEIE

ALIR ) | AT



TREATMENT PROCESS

Poly Aluminum Chloride
— =1 — | LIL]L|.
Static mixer
Yom River (Rainy season)
Tung Tale Luang Lake (Dry season) Flocculation Tank
Chlorine
v
Distribution network <
Clean Water Tank

Sedimentation Tank (tube settler)

|

\vd |

Filter Backwash
Water

Rapid Sand Filters

Yom River




FEATURES

Identification of valve color

JULD
- REZXBBIEDTIESD. JVULTD
DEZDITTULND,

Tube Settler Type Installed in
Sedimentation Basin

tARIE
- AT VB (C, BEERNR
Zh ESEBEHEA

Chlorine Container

MAKIEER



CHALLENGES

1. BEULERG. BUETHIIRAL TWDZSH., RERIICEFEND
PILZZOLADEENH I RIR(CE5X 388 ZHZ L TULD,

2. JOF1L—45—-FENEEENBLWHBEEB LU TES53 . JOVY
HAZXHMIEE (NS, BDIz&. 2014FDEAIF/KEBE (LSNTUE T
ERURE OKEEEESNTU)  MISEELT, BIERDOD=FH—
IEBHDZFT—ZEATINENGD.




WATER QUALITY DATA

-“ Standard
Parameters -

Min Max Min Max (Thailand)
- pH [ 8.1 8.2 7.6 8.5 6.5-8.5
NTU 9.2 223 0.71 5.0 5
ps/cm 326 349 218 446 :
mg/L 122 168 76 148 -
 NO3-N [V 0.005 0.592 0.15 0.56 45
. Iron [T 1.00 118 0.03 0.28 0.5
mg/L 0.30 0.42 0.01 0.10 03
mg/L 0.01 0.05 0.02 0.04 1.0
. Zinc EUYTR 0.02 0.04 0.02 0.09 5.0
mg/L 3 g 6 25 250

sF4l  http://www,jwrc-net.orjp/aswin/en/newtap/report/NewTap_003.pdf



Nod : >O0—>205D I8
NAKHON SAWAN WATER TREATMENT PLANT

HAREHR FRIKALER DYF1ES
- TBE%AES) 1 14,400 m¥/H - SESIB
L HAZKAD 142,230 A SRS : 166 m/B

- {FKEm

SEEH]  : PAC (19K)

HERI 183 (RME)

- SEMEFEEHNF Dz, FIERBENM

- [FKPDEFEEDFe MNIRE U TEBR)

<2013 : [7K>

Fe :139mg/L (KEEZE0.5 mg/L)
Mn :0.55mg/L (KEE 0.3 mg/L)

- BOT (Build-Operate-Transfer)
- KERE 0.4 US$/m3



TREATMENT PROCESS

Poly Aluminum Chloride

Sedimentation Tank (tube settler)

!
o

— = —

Static mixer U | | U

Chao Phraya River Flocculation Tank

Chlorine

.

Distribution network | ¢——

ps -

Clean Water Tank

Rapid Sand Filters

Sludge Drying Beds




FEATURES

multiple colored pipeline valves system

JOULD
- RESRPBHLE DIz, JULT
DEEFT TS,

Tube Settler

tERIE
- SHERIFRINNEE L VEES(C, REEERD
REmESE3EHEAN

Solid PAC

LN e

Liquid Chlorine(20kg)



WATER QUALITY DATA (2013)

7.8 7.7

6.5-8.5

| eH

NTU 29.5 0.59 5

ngiL 36 o -

| NO-N [TV 0.407 0.436 45
- Iron [V 1.39 0.06 0.5
mg/L 0.55 0.05 0.3
mg/L 0.037 0.025 1.0
B o 0.043 0.026 5.0
mg/L 8.0 11.3 250

sFHll  http://www.jwrc-net.orjp/aswin/en/newtap/report/NewTap_004.pdf



No.6 : HAR—> Ry KE
GOVERNMENT CENTER WATER TREATMENT PLANT

- KR D
- MEE%EE : 12,000 m¥/H . &35 238
- FEIKAFER. 1 12,376 1 cosamm b - 48850

A% IFEALE 0.5m
- FIKE
SEEH]  : PAC (#93K)
HERl 18R CRIF)
— SRR AANFEIDIZS . FIIERBEN



TREATMENT PROCESS

Poly Aluminum Chloride

] Inle

— [ —
Static mixer U ] U
Ping River .
Flocculation Tank
1
Sedimentation Tank H
1 l
1
1
1
Chlorine i
| -z | L
— 1
1
. . v : Pond (lagoon)
Distribution network < H
~ / Filter Backwash |
Water i
]

Clean Water Tank

Rapid Sand Filters




FEATURES

Roof at Sedimentation Tank

. SEAERTERSIE DT,
SRt (CBAR % R E

o uiion 1676023

BerEEe K EEa-; |

Ready Recoder of
Alum Injection Pump

- BEC EDRFEREAR
IRz FEmE (CHBR

Elevated Tank for
Backwashing (500 m?3)

Identification of Pipe Line



CHALLENGES

- HIE(E, KEICHUTH—FEZLL., HrlLVTRKERD>DTHED,
IKBICDWTOFRBIFIRE SN TULVRLY,

58.8 i 235 5.9 11.8

Complains of Government Center Water Treatment Plant (from 2013 to 2014)




WATER QUALITY DATA

m Standard
Min Max Min Max QLENELT))
- pH S 8.1 8.2 7.5 8.1 6.5-8.5
NTU 9.2 22.3 0.46 1.0 5
us/cm 326 349 187 243 -
. NO,-N [Nyl 0.005 0.592 - - 45
. Iron [V 1.00 1.18 0.02 0.15 0.5
mg/L 0.30 0.42 0.01 0.07 0.3
mg/L 0.01 0.05 - - 1.0
- Zinc [N 0.02 0.04 - - 5.0
mg/L 3 8 5 13 250

sF4l  http://www,jwrc-net.orjp/aswin/en/newtap/report/NewTap_006.pdf



No.O : -0 8
HUAI MUANG WATER TREATMENT PLANT

HANIELR K IR DAY
- iBE%EE : 18,000 m¥/H - RESB
* ll/ﬁ\7j<1q:§& . 10,711 1 (20145 RT) EiﬁFﬂﬁBl’?ﬂ . 48H§FEﬁ

A EE 0.67m
- FIKE

SEEEX|  : PAC (#93K)

HERl 18R CRIF)

- SEFMAFEUNF DIz, FEREEN
- BB

FROIE T3] || AT



TREATMENT PROCESS

Alum

| ST

o ) ) Sludge
Moei River Coagulation Flocculation Basin e o o o e
Sedimentation Tank
l |
Chlorine
| va a Ly
I ™ v I
Distribution network <
~ o ilter Backwash
Water

Clean Water Tank
Rapid Sand Filters

Moei River




FEATURES

Roof of the Sedimentation Basin PAC Solution Tank

- BFRFIERLLIE DTz, B ICRIRZ FRIE




CHALLENGES

- ZE(CKENAREBITBCEEHLHD., JBIL. KECHUTH—FEZL.,
BN CIKEBIKN\DOFiRIES T & 18D TL B,

. Water . -
Complains . Water quality | New connection
quantity

w77 o5

Complains of Huai Muang Water Treatment Plant (between 2013 and 2014)




WATER QUALITY DATA

-“ Standard
Parameters ; , .

Min Max Min Max QUETELT)
T 7.9 8.5 7.7 8.4 6.5-8.5
NTU 5.2 1516 0.31 2.3 5
ps/cm 181 368 133 351 -
mg/L 80 184 68 200 500
. Sulfate [NV 34 12 1.8 8.1 200
- Iron  [EEUEV : - 0.02 0.10 0.5
mg/L - - 0.01 0.07 0.5
mg/L 6 19 6 13 250

:FM  http://wwwjwrc-net.orjp/aswin/en/newtap/report/NewTap_009.pdf



No.16 : EFwv ~E
PHICHIT WATER TREATMENT PLANT

- KR D
- iz EE : 14,400 m3/H . &35 238
- FAIKIFEN ;14,388 1 coussms WSS EbE - 7285R

- JFIKE o
SEEEH|  : PAC (#93K)
HER 18R (RAR)
— FEFAFEENIHIDIZS. FIEREEN



TREATMENT PROCESS

Alum

Pre-chlorine

’@= SRR et

Nan River Coagu|at|'0n Flocculation Basin e -

Sedimentation Tank

Chlori l é . ”
¢orlne | Z || i_'

Water pond
(Lagoon)

Distribution network <
ilter Backwash

Water

Clean Water Tank
Rapid Sand Filters




FEATURES

= = |
The roof (left) and net (right) of flocculation Manual operated valve Motor-operated valve
and sedimentation basin building (1t WTP) (2" WTP)

. () SBETUERSIEDES. U CERE SRS - 88 1KIB TR FEN T/ UL AREIT O TV
_ =D, BB C T RSHA ROTRENREL
- (B) BLIFoxy hERE T3, ZDfEH. F2FKEDLSICHETE
TE3)ULIADZEEEETT L TULS,




CHALLENGES

+ Ist WTPICTREARMEEL TS, 1st WTPD IO D (FIEE (C/NE0N
BARXERDTVDESH, XEIET. JOVINENTNS EEX 5N,

Alum

:> | ZF < 2" WTP >

30m I:

PP DA

<1t WTP >



WATER QUALITY DATA

-“ Standard
Parameters , : -

Min Max Min Max (Thailand)
. pH | : 6.7 8.0 7.5 7.8 6.5-8.5
NTU 19 98 0.40 11 5
us/cm 127 159 129 165 -
ol e 74 5 76 |
| NO,-N [ 0.53 0.86 0.47 0.87 45
. Iron [V - 3.6 0.01 0.09 0.5
mg/L 0.06 0.60 0.01 0.02 0.3
mg/L 0.01 0.05 0.01 0.02 1.0
| Zinc [V 0.02 0.04 ND 0.02 5.0
mg/L 5 10 9 16 250

sFHll  http://www.jwrc-net.orjp/aswin/en/newtap/report/NewTap_016.pdf



No.18 : /J\> o
SAMSEN WATER TREATMENT PLANTA4TH

BN/ FRIKILIE DT
- TR AE 1 80,000 m¥/H - RESE

WSEREIRR @ 36~4885k

A4 IEE 0.8m
- iFIKEE M

=51 I i AN

- [FIKEEHA0NTUA L (C73D EEDFRERITIEA

HER 1853k ORIN)

- EFAFAEIBIDIZS . AEREENM

- BEMEE FREFE. MU\OXSY WK E U CHEIERICEE
- BEFE

1B T{E A




TREATMENT PROCESS

Alum, Chlorine and Polymer

'
>y ——] —

Static mixer

Samsen Canal

U U U U

=l

=\ A

Pulsator clarifiers

Filter Press

Sludge Thickener

Chlorine

Equalization Pond

-

Chlorine

-

A

Clean Water Tank

Distribution network

J




FEATURES

ssssgeessessessusnaiey
'S

>id >
L -

9-10 hours

East Raw Water Canal

e
Distance 31.5 kilometer
Duration

32-40 hours

Raw water quality monitoring points
from Samlae pumping station to Samsen WTP

JRIKIKEESAR
< JRIKIG(TRA T B32/IRIDRKKE (BE)
B ENTED,

Real-time water quality monitoring points in distribution system

At /K/KEBEER

/xﬂIl.

- Bcki@ ?E@%iﬂ!,m(géb\b\f\ 'JT)I/Q*I’A(CpH\
BE., BEX, AEBIERKE

Br—4S%
p@ﬁgv17ﬂ4h$bﬁw?5;tﬁﬁ%éo
d\ N\

2014 LAPF. KEB/KPDIEREZEH U .
ERNPBEEZEIR I BEHIC, ALK AT LD

R TIGICTEIMEREBEM UL TULVD,



CHALLENGES

+ 2015FDFETIC KD E. FAD2014FEDIAHZDN MNLUKEE = (2461
THD. AFZIDIANEIEDEEED264LIRWNT 2EBERDTULD,
=5(C. CORBNULKHEHEZZ., 20094 (100L) D25 (CEINLTL\B,
CDZEE FEAEDALIFIERBIKDKEKEZEFEL CLWRRWC &7
2RLUTULD,



WATER QUALITY DATA
N

Parameters

Turbidity
Conductivity

Total alkalinity

Manganese
Chloride

NTU
Ms/cm
mg/L
mg/L
mg/L
mg/L
mg/L
mg/L
mg/L

6.5-8.5
0.63 c
438 )
116 500
81 _
1.85 )
2.965 45
N 0.5
0.01 0.3
>0 250

sF4l  http://www,jwrc-net.orjp/aswin/en/newtap/report/NewTap_018.pdf



No4l : S—FvrIJU—E
PAISADAOWATER TREATMENT PLANT

=Y N =E YR IKALIE DY
- FEE%EES] : 13,769 m¥/H . S A3B

- ¥AIKAEER 12,766 1 (20165FRES) WS EIDE : 96 B
A4 IEE 0.6~0.7 m
- I FIKE m
REX BB/ R
pHEAZEH : SHAIK
HEBH 18R (’RIK)
— SSEFFEAAIFEIDZSD . FIERBEN



TREATMENT PROCESS
PN

t ( Chlorine

v

e — =vr“ﬂ = L
Flocculator and Lamella .

Paizadao WTP N Coagulation and ank
L alsadan P awr Water Static Mixer = -Pagulahonand 0 [I0CCL LAl Clear Water T
Reservoir F;Tlmps £ Flocculation Clarifier ear

1;' _______________ |
Shudge dizcharge toa l

Distribution Network Elevated Tank




Raw water (2016) Treated water (2016) PWA Standard
Parameters .
Min Max Min Max (Thailand)
_pH 74

6.07 7.45 6.1 6.5-8.5

o 29.8 30.0 336 34.2 -
Turbidity NTU 304 40 1.08 2.50 5

. mg/L as )
Alkalinity CaCo, 90 100 50 90
| Iron VGV 0.2 0.5 0.1 0.2 0.3
mg/L 0.38 0.40 0.08 0.14 0.3
UV,s, cm? 0.071 0.079 0.028 0.036 :
Residual mg/L i - 0.05 1.30 .

chlorine

sFHll  http://www.jwrc-net.orjp/aswin/en/newtap/report/NewTap_041.pdf



